
8

OSP50AB
Parts List

	 Ref. No.	 Part No.	 Description	 Qty.

	 1	 60-000-5	 Handle	 1
	 2	 05022A088	 Pipe Plug 1/4" Sckt. Hd.	 1
	 3		  Oil	 .54 gal
	 4	 19100A012	 Bolt 5/16 - 18 x  1" Lg.	 4
	 5	 00057-044-5	 Power Cord Assembly, 115V–20'	 1
	 5	 14974-309-5	 Diaphragm Switch	 1
	 6	 30-021-1	 10-32 x 1/2 Screw	 1
	 7	 5502-005-1	 Switch Bracket	 1
	 8	 19-004-1	 Screw, 10-24 x 5/8" Lg.	 3
	 9	 14525A010	 Seal	 1
	 10	 19109A070	 Jamb Nut	 1
	 11	 33-000-2	 Foot & Baffle Plate Bz.	 1
	 12	 16-000-2	 Impeller  Bz.	 1
	 13	 19-002-1	 Screw, 10-24 x 3/8" Lg.	 5

	 14	 18-102-1	 Bottom Plate Bz.	 1
	 15	 12328-102-2	 Volute  Bz.	 1
	 16	 12185-001-1	 Reducing Bushing	 1
	 17	 77-003-1	 O-Ring	 1
	 18	 13349-000-1	 Motor, 115V	 1
	 19	 56-013-2	 Housing, Motor	 1
	 20	 75-007-1	 Nut Cord Hex	 2
	 21	 139-014-1	 Seal Ring	 1
	 22	 14623-020-1	 Cord	 1
	 23	 4580-001-1	 Screw-Drive # 6  5/16 sst	 2
	 24	 13425-069-1	 Nameplate, 115V	 1
	 25	 6000-053-1	 Green Lead	 1
	 26	 6000-061-1	 Black Lead	 2

	 Ref. No.	 Part No.	 Description	 Qty.


